
CHARACTERIZATION OF FAECAL SLUDGE, 
DEWATERED AND DRIED SLUDGE FROM SELECT 

FAECAL SLUDGE AND SEWAGE TREATMENT PLANTS

Sanitation Capacity 
Building Platform

Research Report
APRIL, 2022





CHARACTERIZATION OF FAECAL SLUDGE, 
DEWATERED AND DRIED  

SLUDGE FROM SELECT FAECAL SLUDGE AND  
SEWAGE TREATMENT PLANTS

Research Report
April, 2022



TITLE 
Characterization of Faecal Sludge, Dewatered and Dried Sludge from Select Faecal Sludge and Sewage 
Treatment Plants

PUBLISHER

National Institute of Urban Affairs, New Delhi

RESEARCH PROJECT

Sanitation Capacity building Platform (SCBP)

GRAPHIC DESIGN

Design Team, NIUA

Copyright©NIUA (2022) 
Year of Publishing: 2022

Content
The research study was undertaken as part of the ‘Inter-Diciplinary Urban Sanitation Research 2020’  
[...]
3.3.Sample analysis..........................................................................................................27



4. RESULTS........................................................................................................29

4.1. Characterization of Faecal  Sludge & Septage .........................................31

4.2. Characterization Of Dewatered And Dried  

        Co-Treated / Faecal  Sludge & Septage......................................................35

4.2.1. 18 MLD ASP (STP), HARIDWAR..............................................................................35

4.2.2. 68 MLD SBR (STP), DEHRADUN......................................................................... 38

4.2.3. 345 MLD STP, LUCKNOW.........................................................................................41

4.2.4. 32 KLD FSTP, UNNAO ...............................................................................................44

4.2.5. 6 KLD FSTP, JHANSI....................................................................................................47

5. Discussion..................................................................................................... 51

6. COMPARISON OF RESULTS.......................................................................57

7. RECOMMENDATIONS CONCLUSIONS.....................................................63

ANNEXURE....................................................................................................... 69

A.1. CRITERIA FOR QUALITY DATA...........................................................................71

A.2. SAMPLING DEVICES AND EQUIPMENTS...................................................72

A.3. GROUNDWORK FOR SAMPLING....................................................................73

A.4. COLLECTION OF FAECAL  SLUDGE  & SEPTAGE SAMPLE ..............73

A.5. SAMPLE PRESERVATION ...................................................................................73

A.6. PHYSICO-CHEMICAL ANALYSIS......................................................................75

A.7. CHEMICAL OXYGEN DEMAND (COD)......................................................... 80

A.8. pH DETERMINATION.............................................................................................87

A.9. TOTAL SOLIDS AND VOLATILE SOLIDS OF  Faecal SLUDGE  

        & SEPTAGE SAMPLES........................................................................................... 89

A.9. SLUDGE SAMPLE ANALYSIS............................................................................. 90

A.10. TOTAL ORGANIC CARBON ...............................................................................91

A.11. HEAVY METALS ANALYSIS.................................................................................92

A.12. MPN METHOD FOR TC AND FC ....................................................................93

A.1   3. HELMINTH EGGS............................................................................................... 98

A.14. PHYSICO-CHEMICAL PARAMETERS OF SEPTAGE...........................102



LIST OF TABLES
Table 1: 		         Select STPs and FSTPs for study.......................................................................................................5

Table 2: 		        Detail information of the STP.............................................................................................................7

Table 3: 		        Descriptive information of the STP.................................................................................................9

Table 4: 		        Detail information of the STP............................................................................................................ 11

Table 5: 		        Detail information of the FSTP......................................................................................................... 12

Table 6: 		        Detail information of the FSTP......................................................................................................... 14

Table 6: 		        Date of sampling......................................................................................................................................25

Table 8: 		        Methods adopted for analysis of physico-chemical and microbiological  
                          parameters ................................................................................................................................................ 28

Table 9: 		        Physico-Chemical and Microbiological Characteristics of Faecal sludge &  
                          Septage......................................................................................................................................................... 31

Table 10: 	        Heavy metals concentration in FSS samples     .....................................................................32

Table 11:  	        Sewage sludge characterization of 18 MLD STP at Haridwar, Uttarakhand .........35

Table 12:  	       Heavy metals concentration in sewage sludge of 18 MLD ASP based STP at  
                          Haridwar,  Uttarakhand ..................................................................................................................... 36

Table 13: 	        Characteristics of Co-treated (FS+SS) Sludge from 68 MLD SBR at Dehradun,     .   	
                          Uttarakhand.............................................................................................................................................. 38

Table 14:          Heavy metals concentration in co-treated (FS+SS) sludge from  
                          68 MLD SBR at Dehradun, Uttarakhand................................................................................... 39

Table 15:          Co-treated sewage sludge characterization of 345 MLD STP at Lucknow,  
                          Uttar Pradesh.............................................................................................................................................41

Table 16: 	        Heavy Metals Concentration in Co-treated Sewage Sludge from  
                          345 MLD STP at Lucknow, Uttar Pradesh.................................................................................42

Table 17: 	        Characterization of Faecal Sludge from 32 KLD FSTP at Unnao,  
                          Uttar Pradesh............................................................................................................................................44

Table 18: 	        Heavy Metals Concentration in Faecal Sludge from 32 KLD FSTP at Unnao,  
                          Uttar Pradesh............................................................................................................................................45

Table 19:          Faecal Sludge Characterization of 6 KLD FSTP at Jhansi, Uttar Pradesh............... 47

TABLE 20:       Heavy Metals concentration in Faecal Sludge from 6 KLD FSTP at Jhansi,  
                          Uttar Pradesh............................................................................................................................................48

Table 21:          Comparison of Data studied from all the STP/FSTP .......................................................... 58

Table A1: 5       U.S. EPA recommended preservation methods for wastewater samples............ 74

Table A14.1.     Physico-Chemical Characteristics of Septage and Final Outlet of  
                          6 KLD, FSTP at Jhansi, UP.................................................................................................................102

Table A14.2.    Physico-Chemical Characteristics of Septage and Final Outlet of 32 KLD,  
                          FSTP at Unnao, UP................................................................................................................................102

Table A14.3:    Physico-Chemical Characteristics of Inlet and Final Outlet Sample of  
                          18 MLD STP, Jagjeetpur, Haridwar, UK......................................................................................103

Table A14.4:    Physico-Chemical Characteristics of Inlet and Final Outlet Sample of  
                          68 MLD Kargi, Dehradun, UK..........................................................................................................103

Table A14.5:     Physico-Chemical Characteristics of Inlet and Final Outlet Sample of  
                          345 MLD, Lucknow, UP.......................................................................................................................103



LIST OF FIGURES

Figure 1: 	        Flowsheet of 18 MLD Activated Sludge Process (ASP) at Haridwar,  
                          Uttarakahand...............................................................................................................................................7

Figure 2: 	        Process flow diagram of 68 MLD STP at Dehradun, Uttarakahand..............................9

Figure 3:	        Flowsheet of 345 MLD STP at Lucknow, Uttar Pradesh...................................................... 11

Figure 4: 	       Process flow diagram of 32 KLD FSTP at Unnao, Uttar Pradesh.................................. 13

Figure 5: 	        Process flow diagram of 6 KLD FSTP at Jhansi, Uttar Pradesh..................................... 15

Figure 6:         Sample collection from select STPs/FSTPs...............................................................................25

Figure 7:         Dewatered sludge collection from select STPs/FSTPs...................................................... 26

Figure 8:         Dried sewage and co-treated sludge collection from select STPs/FSTPs ............ 27

Figure 9:         Microscopic images of Helminth eggs in Faecal sludge & septage at  
                          6 KLD FSTP Jhansi, Uttar Pradesh................................................................................................ 34

Figure 10:        Microscopic images of Protozoans in Faecal sludge & septage at  
                          6 KLD FSTP Jhansi, Uttar Pradesh.................................................................................................35

Figure A 3:      Sampling preparations........................................................................................................................ 73

Figure A8:       Photograph View Of Ph Meter.......................................................................................................88



ABBREVIATIONS 
AD Anaerobic Digestion

ASP Activated Sludge Process

BIS Bureau of Indian Standards 

BOD Biochemical Oxygen Demand 

CFU Colony-Forming Unit 

COD Chemical Oxygen Demand 

CPHEEO Central Public Health and Environmental Engineering Organization

EP Environment Protection 

FS Faecal Sludge

FSM Faecal Sludge Management

FSTP Faecal Sludge Treatment Plants 

GoI Government of India 

GPS  Global Positioning System 

IIT-R Indian Institute of Technology - Roorkee

IS Indian Standards

ISO International Organization for Standardization 

KLD Kilolitres Per Day

MLD  Million Litres Per Day

MPN Most Probable Number

NIOSH National Institute for Occupational Safety and Health

NIUA  National Institute of Urban Affairs

O&M Operations & Maintenance 

OSHA Occupational Safety and Health Administration 

OSS On Site Sanitation System 

PDB Planted Drying Beds 

PPE Personal Protective Equipment

SBM Swachh Bharat Mission 

SBR Sequencing Batch Reactor

SOP Standard Operating Procedure 

SRT Sludge Retention Time

STP Sewage Treatment Plant

TS Total Solids 

VAR Vector Attraction Reduction

VS Volatile Solids 

UASB Up-flow Anaerobic Sludge Blanket 

(US) EPA United States Environmental Protection Agency

WHO World Health Organization 



GLOSSARY
Raw sewage: Sewage consists of wastewater discharged from residences and 
from commercial, institutional and public facilities that exist in the locality.
Septage: Septage is the liquid and solid material that is pumped from a septic 
tank, cesspool, or such onsite treatment facility after it has accumulated over 
a period of time.

Faecal sludge:  Faecal sludge is the human waste such as excreta, urine and 
anal cleansing water/material contained in the pit of the pit latrine or a poorly 
designed soak pits, lined tanks and septic tanks.
Septic tank: An underground tank that treats sewage by a combination of solids 
settling and anaerobic digestion. 
Sewage treatment plant: A sewage treatment plant is designed to treat raw 
sewage.

Faecal sludge treatment plant: A Faecal sludge treatment plant is designed to 
treat Faecal sludge & septage.

Co-treatment of faecal sludge: It is a process where sewage treatment plant, in 
addition to treating the domestic sewage, if feasible, also treats faecal sludge 
and septage emptied from various onsite sanitation systems 

Co-treated sludge: The sludge produced during co-treatment of faecal sludge 
with incoming sewage when directly discharged into STP i.e without any prior 
solid-liquid separation, such sludge produced while treatment process is a 
mixture of treated faecal sludge and sewage sludge together. 

Dewatered co-treated sludge: Sludge having moisture content of 70-80% that is 
produced after the co-treatment process in Sewage Treatment Plant.

Dried co-treated sludge: Sludge having moisture content of 15-25% that is 
produced after the co-treatment process in Sewage Treatment Plant.

Dewatered faecal sludge: Sludge having moisture content of 70-80% that is 
produced after the treatment of Faecal  sludge & septage in Faecal  sludge 
treatment plant.   

Dried faecal Sludge: Sludge having moisture content of 15-25% that is produced 
after the treatment of Faecal  sludge & septage in Faecal sludge treatment 
plant.  

Sewage sludge: It is residual, semi solid, material that is produced as by-product 
during sewage treatment 



XIDepartment of Civil Engineering IIT Roorkee

Executive Summary
The launch of the Swachh Bharat Mission (SBM) in 2014 and SBM (2.0) in 2021, 

revived the national sanitation priorities, bringing forward the unprecedented 

attention. There is a growing challenge on sanitation in non-sewered areas. 

Septic tanks are overgrowing, but their desludging system is yet informal 

and unmanaged. Generally, the frequency of desludging of onsite sanitation 

systems are significantly less by households and establishments. And also its 

quite often visual in cities that Faecal Sludge and Septage (FSS) are discharged 

into storm water drains, creeks, wastelands, and open dumpsites. Recently, 

the Government of India has recommended in its SBM 2.0 guidelines for 

scientific treatment of septage in existing and upcoming Sewage Treatment 

Plants (STPs). Success of faecal sludge treatment plants and co-treatment 

facility relies on understanding the characteristics of FSS. Similarly, effective 

utilization of dewatered and dried sludge also depends on the characteristics 

of sludge with respect to organic matter, pathogens, and heavy metals.

However, there is limited information available on the characteristics of FSS, 

dewatered, and dried sludge from co-treatment at STPs and stand-alone  

Faecal  sludge  treatment plants (FSTPs) in India. The characteristics vary from 

region to region with respect to geographical and climatic conditions. Hence, 

this study aims at the characterization of FSS along with dewatered and 

dried co-treated/faecal sludge in comparison to the existing standards and 

guidelines such as CPHEEO (2013), USEPA (Class A & B) guidelines, and FCO 

compost standards (2009). Typical parameters used for the characterization 

include pH, Chemical oxygen demand (COD), Biochemical oxygen demand 

(BOD), Total solids (TS) and Total Kjeldahl Nitrogen (TKN), Faecal Coliforms 

(FC), Pathogens (E.coli, Shigella, and Salmonella), and Heavy metals. 



XII Characterization of Faecal Sludge & Septage, Dewatered and Dried Sludge from STPs and FSTPs

Samples for testing were collected from five different STPs/FSTPs and 

analyzed for the critical parameters. It was observed that for the analyzed 

FSS, pH ranged from acidic to  neutral 6.8 - 7.1, BOD ranged from  

18650 - 23223 mg/L, COD varied from 29150 - 36900 mg/L and VS ranged from 

17482 - 21812 mg/L. These analyzed values are much higher than the suggested 

design values for FSS in CPHEEO manual on Sewerage and sewage treatment 

systems - 2013. FC varied from 9.3x106 - 4.3x107 MPN/100 mL. Shigella species 

are enumerated as 5.1 - 6.3x103 CFU/100 mL. Salmonella species ranged from 

6.4 - 7.8x103 MPN/100 mL. 

Heavy metals concentration in FSS were within the suggested design values 

in CPHEEO manual (2013). Still, some metals (Zn & Pb) exceeded the effluent 

discharge Standards by CPCB - 2005. Although, there are no household 

industries in the select cities, perhaps, the possible sources of these metals 

concentration could be health supplements, medicines, food products and 

household’s washing and cleaning products.

The characteristics of dewatered sludge (i.e 70-80% moisture content) from 

five different STPs/FSTPs are almost similar except for their organic matter 

content. Due to different degradability of sludge, it varies within 41-45% of 

organic matter in co-treated sludges compared to 68-70% in untreated/semi-

treated dewatered Faecal sludge. The dewatered sludge satisfies Class B 

guidelines for Faecal Coliforms but fails in Salmonella and Helminth numbers. 

They also meet Class B guidelines for heavy metals but fail to satisfy stringent 

FCO (2009) compost standards.

Naturally dried (22-48% moisture content) sludge was also examined. It is very 

interesting to note that all the naturally dried sludge from STPs and FSTPs 

satisfy the limits of US EPA Class B sludge criteria. Hence, it is recommended 

to conduct controlled sludge drying experiments to determine safe drying 

periods and required sludge dryness for the hygienically safe product used in 

agriculture.



XIIIDepartment of Civil Engineering IIT Roorkee

It is inferred from the study that environmental design values for BOD, COD, VS 

concentrations of Faecal sludge and septage should be revised to higher values, and 

heavy metal concentrations cannot be ignored for its management. The dewatered 

co-treated/Faecal sludge should be co-composted with bulking material browns/

sawdust, dry leaves, or dried naturally/thermally/controlled greenhouse conditions 

to satisfy US EPA Class A or B Guidelines. In addition, the mechanism of pathogen 

destruction by the naturally drying process needs to be studied scientifically for 

Indian climatic conditions. 

                                                             

                    	                                                          	    	

		         	

                                                       

                                                                                                                                                     

A. A. Kazmi
(Prof & P.I.)

 Vinay Kumar Tyagi 
(Prof & Co-P.I.) 

Ankur Rajpal
(Research Associate)

Akansha Bhatia 
(Research Associate)





1INTRODUCTION 



2 Characterization of Faecal Sludge & Septage, Dewatered and Dried Sludge from STPs and FSTPs



3Department of Civil Engineering IIT Roorkee

1. INTRODUCTION 

1.1.  Background 

The design of sludge treatment facility along with co-treatment of Faecal Sludge and 

Septage (FSS) at Sewage Treatment  Plants (STP) or individual faecal sludge treatment 

requires precise data on the characteristics of the influent to determine a suitable 

facility size and to select appropriate treatment technologies. However, in contrast 

to wastewater characteristics that are already well known, the data availability on 

Faecal sludge & septage characterization is limited. The focus of this study is to 

characterize the Faecal  sludge & septage and co-treated sludge, comparing it with 

existing sludge reuse standards, recommending safe sludge disposal and preparing a 

standard protocol for the analysis and monitoring. With the recent launch of national 

level programmes like Swachh Bharat Mission 2.0 and AMRUT 2.0, cities are guided 

to adopt Faecal Sludge and Septage Management (FSSM) and its co-treatment with 

sewage at STPs. Capacity of the different STPs in northern India, especially Ganga 

towns for co-treatment of the Faecal sludge and septage was reported earlier (by NIUA, 

2019). Hence, scientific evidence by an influent, effluent and sludge characteristics 

study on the current practice of co-treatment of Faecal  sludge & septage (at STP/

FSTP), will be very useful for practitioners and end users to grab all the information 

regarding disposal and reuse of dried Faecal/co-treated sludge.

1.2.   Objective 

The main objective of the study is to understand the characteristics of FSS; dewatered 

and dried co-treated sludge; dewatered and dried sewage sludge from select STPs 

and FSTPs plants. It is aimed that the study will support in advocacy for formulation 

of national level standards for utilization of biosolids and treated Faecal sludge. 



4 Characterization of Faecal Sludge & Septage, Dewatered and Dried Sludge from STPs and FSTPs

The scope of the study is limited to:

1.	 The characterization of Faecal sludge and septage and co-treated sludge 

(dewatered and dried sludge) in terms of Moisture content, Total organic 

carbon, Total Kjeldahl Nitrogen, Total phosphorus, Heavy metals, Faecal  

Coliforms, Pathogens (E.coli, Salmonella species and Shigella species) and 

Helminth eggs from one conventional ASP based STP, two co-treatment 

plants and two Faecal sludge treatment plants (FSTP). 

2.	 To prepare a standard sampling and analysis protocol.

3.	 Comparison of the co-treated dried sludge quality with existing standards or 

guidelines such as CPHEEO (2013), USEPA (Class A & B) guidelines and FCO, 

2009.

4.	 Recommendations on reuse of dried sludge.

1.3.  Study Sites

All the plants selected were from the Class–I cities having a population of more than 

1,00,000. The plants are selected based upon the permission granted by STPs and 

FSTPs authority for sampling at the sites and while considering the limited span 

of time available with civil restrictions imposed during the pandemic situation of 

COVID-19. These STPs/FSTPs were selected on the basis of their capacity to treat the 

FSS within the distance of 300-400 Km from the location of IIT, Roorkee, northern 

region of India to avoid any delay in the analysis time for the collected samples 

(APHA, 2017, Methods for Faecal  sludge analysis, 2021). A brief on sanitation situation 

of the city followed by description of the respective STP for the study are explained 

in the sub sections. 



5Department of Civil Engineering IIT Roorkee

Table 1: Select STPs and FSTPs for study

S. No. Study sites - STP/FSTP Types of Sludge

1.
18 MLD Conventional Activated sludge process 
(ASP) based Sewage Treatment Plant (STP), 
Haridwar, Uttarakhand

Dewatered and dried sewage 
sludge

2.
68 MLD Sequencing Batch Reactor (SBR) based 
STP at Kargi, Dehradun, Uttarakhand  
(With co-treatment)

FSS, co-treated dewatered and 
dried sludge

 3.
345 MLD Upflow Anaerobic Sludge Blanket 
reactor (UASB) based STP, Lucknow, Uttar 
Pradesh (with co-treatment)

FSS, co-treated dewatered and 
dried sludge

4.
32 KLD Unplanted drying bed based Faecal 
Sludge Treatment Plant (FSTP), Unnao, Uttar 
Pradesh

FSS, dewatered and dried FSS  

5. 6 KLD Planted Drying Bed based Faecal  Sludge 
Treatment Plant (FSTP), Jhansi, Uttar Pradesh FSS, dewatered and dried FSS

345 MLD, STP 
Lucknow,  
Uttar Pradesh 

18 MLD, STP
Haridwar,  
Uttarakhand

68 MLD, STP
Kargi, Dehradun
Uttarakhand

32 KLD, STP 
Unnao,  
Uttar Pradesh 

6 KLD, STP  
Jhansi,  
Uttar Pradesh 



6 Characterization of Faecal Sludge & Septage, Dewatered and Dried Sludge from STPs and FSTPs

1.3.1. 18 MLD Activated Sludge Process based STP at Jagjeetpur, Haridwar (Uttarakhand)

Sanitation situation 

According to the State Annual Action Plan (SAAP) prepared under AMRUT for the 

fiscal year 2015-16, the population of Haridwar city is 2,31,338. Out of 47,251 households, 

about 87% have individual household toilets but recently it has been improved to 

100% individual household toilets by the year 2019. Whereas the sewerage has been 

increased from 52% in 2016 to 80% by 2021. The tankers collect faecal sludge from 

households and establishments left out from sewerage and sub-urban areas of the 

city. It is reported by Nagar Nigam that FSS is discharged indiscriminately to any 

sewer holes by the emptiers. There are 7 STPs in the Haridwar district with an installed 

capacity of 145 MLD and are operating at a capacity of 120 MLD leading to 100% 

treatment efficiency of waste water generated. According to key informant interview 

with XXXX, the plant seldom receives FSS through indiscriminately discharged by 

emptiers into sewer holes. 

About STP

The 18 MLD ASP based STP was constructed and commissioned by Uttar Pradesh Jal 

Nigam in 1990. It is based on ASP technology. The STP comprises an inlet chamber, 

fine screens manual and mechanical both, grit chamber, parshall flume, primary 

clarifiers, aeration tanks, secondary settling tanks, sludge thickener, anaerobic sludge 

digesters and sludge drying beds (Figure 1). The reported data was obtained from 

the plant operator. The process flow diagram of the STP is given in Figure 1.



7Department of Civil Engineering IIT Roorkee

Table 2: Detail information of the STP

S. No. Description of the STP

1 Name and place of treatment plant: 18 MLD ASP, Jagjeetpur, Haridwar, 
Uttarakhand

2 Commissioned year 1990

3 Running capacity (MLD) 18 

4 Designed capacity and year of 
ultimate design(MLD) 18

5 Dewatered sewage sludge produced 
(m3/day) 10 

6 Dried sludge being produced (m3/day) 2 

7 Disposal/end use of dried sludge: Utilization as organic manure

Figure 1: Flowsheet of 18 MLD Activated Sludge Process (ASP) at Haridwar, Uttarakahand

Inlet 
ChamberInfluent

Feed 
well

Primary 
sludge

EAS

Final 
effluent

Screening 
Chamber

Grit 
Chamber

Aeration 
Tank

S.D.B

P.S.T S.S.T

Sludge 
Thickener

Anaerobic 
DigesterDewatering



8 Characterization of Faecal Sludge & Septage, Dewatered and Dried Sludge from STPs and FSTPs

1.3.2. 68 MLD Sequencing Batch Reactor (SBR) based co-treatment STP, Dehradun   	    	

       (Uttarakhand)

Sanitation situation

According to the report ‘Urban Faecal Sludge and Septage Management in 

Uttarakhand’ by NIUA in the year 2020, the population of the city is 8,04,379. A total 

of 1,67,577 households reside in the city with 66% households dependent on Onsite 

Sanitation System which comprises 12% households dependent on Septic tanks 

connected to soak pits, 11% households dependent on septic tanks connected to 

open drains, 10% households dependent on lined tanks with semi permeable walls 

and open bottom, and 33% households dependent on containment systems that are 

failed, damaged, collapsed or flooded with no outlet or overflow. Dehradun Nagar 

Nigam does not have any registered vehicle and around 25 cesspool vehicles privately 

operate within the city limits. The 68 MLD STP located in Kargi, receives 25-30 trucks 

septage daily. The emptiers discharge the septage at Kargi STP. Septage is added to 

STP directly by discharging into a rudimentary designed inlet chamber before the 

wet well of the STP as septage receiving station at the STP. 

About the STP

The 68 MLD STP at Kargi, Dehradun is based on the SBR process. It comprises the 

influent receiving chamber, coarse screen (manual and mechanical), raw sewage sump, 

pump house, stilling chamber, fine screen (manual and mechanical), grit chamber, 

parshall flume, SBR basin, chlorine contact tank, sludge sump, and centrifuge. The 

emptiers discharge collected FSS into a rudimentary designed septage receiving 

chamber before the wet well, where the FSS is mixed with incoming sewage. The 

STP is designed for 68 MLD average flow; however, current flow rate is 16-17 MLD. Out 

of 5 m3/day of the dewatered sludge, 2-3 m3/day of dried sludge is produced from the 

rudimentary designed sludge drying beds cum storage of sludge. The reported data 

was obtained from the plant operator.



9Department of Civil Engineering IIT Roorkee

Table 3: Descriptive information of the STP

S. No. Description of the STP

1 Name and place of treatment plant 68 MLD SBR, Dehradun, Uttarakhand

2 Commissioned year 2015

3 Running capacity (MLD) 16-17 

4 Designed capacity (MLD) and year of ultimate 
designed 68 and 2015

5 Faecal sludge and septage added (KLD) ~100

6 Dewatered sewage sludge produced (m3/day) 10 

7 Dried sludge being produced (m3/day) 2-3 

8 Disposal/end use of dried sludge Utilization as organic manure

The typical process flow diagram of STP is provided in Figure 2.

Figure 2: Process flow diagram of 68 MLD STP at Dehradun, Uttarakahand

Receiving Coarse Screen 
Channel

Stilling 
Chamber

Fine Screen 
Channel

Chlorine 
Dosing

Chlorine 
Contact TankDisposal

Blower

CentrifugePolyelectrolyte Sludge 
Disposal

Parshall 
Flume

Grit 
Chamber

Influent

Raw 
Sewage 
Sump

SBR 
Basin

Sludge 
Sump



10 Characterization of Faecal Sludge & Septage, Dewatered and Dried Sludge from STPs and FSTPs

1.3.3. 345 MLD UASB based Co-treatment STP, Lucknow (Uttar Pradesh)

Sanitation situation 

Lucknow, the capital city of the Indian state of Uttar Pradesh, is located in the central 

region of the state According to SFD report on Lucknow 2020, the population of 

Lucknow city is 33,91,208. Around 44% of this population attributes to Onsite Sanitation 

system (OSS) comprising septic tank connected to open drains or storm sewer (35 %), 

fully lined tank (sealed) connected to open drain or storm sewer (1%), fully lined tank 

sealed with no outlet or overflow (7%), and lined tank with impermeable walls and 

open bottom with no outlet or overflow (1%). There are around 60 vacuum tankers 

plying in the city in which the Lucknow Nagar Nigam (LNN) owns 10 vacuum tankers 

and private emptiers owns 50 tankers. Only 2% of the FS emptied from OSS reaches 

to the STP, while the remaining 98% is disposed into the open drains. Total four STPs 

located at Bharwara, Daulatganj, Vrindavan Pariyojna Sector 10 and Vrindavan 6B 

have overall capacity of 416.5 MLD. FSS which is conveyed through drains as overflow 

along with supernatant are intercepted and diverted to the STPs which attributes to 

94% treatment of FSS.  

About STP

The Bharwara STP is located at Bharwara area in Gomti Nagar, Lucknow. The STP 

is based on Up-flow Anaerobic Sludge Blanket (UASB) Reactor technology.  From 

the inlet, the wastewater flows through mechanical screens, and flows to Upflow 

Anaerobic Sludge Blanket (UASB) reactors of the STP. FSS by emptiers is discharged 

into nearby sewage pumping station where it is mixed with incoming sewage. The co-

treatment of FSS is by direct discharge method without any preliminary treatment. 

The plant is currently running at its full capacity. The process flow diagram is shown 

in Figure 3.



11Department of Civil Engineering IIT Roorkee

Table 4: Detail information of the STP

S. No. Description of the STP

1 Name and place of treatment plant 345 MLD SBR, Lucknow,  
Uttar Pradesh

2 Commissioned year 2005

3 Running capacity (MLD) 345

4 Designed capacity (MLD) 345 

5 Dewatered sewage sludge produced (m3/day) 90    

6 Dried sludge being produced (m3/day) 12-14 

7 Disposal/end use of dried sludge Partial use as organic manure and 
dumping in low lying areas

Figure 3: Flowsheet of 345 MLD STP at Lucknow, Uttar Pradesh